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M|-2500P Impact wrench

KT-code: T111-0360

No. KT-Code Part no. Description Required Q'ty No. KT-Code Part no. Description Required Q'ty
001 431740010 | Motor housing 1 pc 037 460918572 | Clutch housing packing 1 pc
002 431740350 | Housing cover 1 pc 038 131905014 | Hex socket head button M5x14 4 pcs
003 431267130 | Trigger (inside trigger type) 1 pc 039 131706025 | Hex socket head cap bolt M6x25 4 pcs
004 431740060 | Airinlet PT 1 pc 040 131706030 | Hex bolt M6x30 4 pcs
005 |T112-3002-X| 135505002 | Throttle valve 1 pc 041 131908016 | Hex button bolt M8x16 2 pcs
006 461161045 | Throttle push rod 1 pc 042 134401006 | Hex nut M6 (block) 4 pcs
007 461161035 | Throttle valve bush 1pc 043 131309006 | Washer M6 4 pcs
008 460872101 | Reverse valve 1pc 044 131309008 | Washer M8 2 pcs
009 460872111 | Reverse valve bush 1pc 045 469711130 | Pin (2x13) 1 pc
010 460872121 | Reverse valve lever 1pc 046 469711660 | Pin (2.5x26) 1pc
011 460872121 | Regulator valve 1pc 047 130602018 | Spring pin 2x18 1 pc
012 460872401 | Control valve knob 1 pc 048 130603006 | Spring pin 3x6 2 pcs
013 460872421 | Regulator valve knob 1 pc 049 130603024 | Spring pin 3x24 2 pcs
014 460872441 | Rear plate 1 pc 050 130604012 | Spring pin 4x12 2 pcs
015 460912852 | Cylinder 1 pc 051 130606012 | Spring pin 6x12 1pc
016 460912872 | Rotor 1pc 052 469756030 | Exhaust plate (24x1) 1 pc
017 461002881 | Rotor blade (Vane) (syadu s3u/ga) 5pcs 053 469760270 | Spring 3x11 (0.4) 2 pcs
018 460912892 | Front plate 1pc 054 130808002 | Throttle valve spring (10x15x25) 1 pc
019 431740520 | Clutch housing 1 pc 055 469800090 | Spring pin 4mm 1 pc
020 461753530 | Housing bush 1pc 056 130301024 | Snap ring H-24 1 pc
021 461003101 | Thrust plate 1 pc 057 130502008 | Steel ball 1/8 2 pcs
022 460913112 | Cam 1pc 058 | T112-2996 | 130505028 | Rubber ball 1pc
023 460903127 | Cage 1 pc 059 130106005 | Bearing 6004ZZ 1 pc
024 460913132 | Dog 1 pc 060 130107004 | Bearing 6203 1pc
025 460903267 | Cage bush 1 pc 061 131101005 | O-ring P-7 1 pc
026 | T112-4926 | 460913216 | Anvil shank S (R) 1” 1pc 062 131101018 | O-ring P-20 1 pc
027 130803144 | Socket retainer ring 1pc 063 131103016 | O-ring 5-20 1pc
028 461003271 | Spacer 1pc 064 131105013 | O-ring 6227-13 1pc
029 431266620 | Grip 1pc 065 131105010 | O-ring 6227-10 1pc
030 431681550 | Dead handle 1pc 066 131105024 | O-ring 6227-24 1 pc
031 136201017 | Protector (F) 1pc 067 137305033 | Name plate 1pc
032 136606001 | Protector (R) 1pc 072 131310005 | Spring washer M5 4 pcs
033 461167805 | Exhaust deflector 1pc 076 [T112-3002-W| 136803032 | 1/2 Net screen CP-797 1 pc
034 461940428 | Silencer 1pc 801 43174001B | Motor housing CP (w/no.1,7,9) 1pc
035 461168355 | Filter 1pc 819 43174052B | Clutch housing CP (w/n0.19,20) 1pc
036 460918532 | Housing cover packing 1pc 830 43168155C | Dead handle CP (w/no0.29,30,41,44) 1 pc
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